

Certificate No.	2405291000905
Page	PC0005-02
Issue date	30.06.2020

MILL TEST CERTIFICATE (CR)



CHINA STEEL AND NIPPON STEEL VIETNAM
JOINT STOCK COMPANY
My Xuan A2 Industrial Zone, My Xuan Ward,
Phu My Town, Ba Ria - Vung Tau Province, Vietnam
TEL: 0254 393 1168 Fax: 0254 393 2188

CUSTOMER	POSCO INTERNATIONAL, MEXICO S.A. DE C.V.		Invoice No.	S70050024	Shipping Date	16/07/20
SPECIFICATION	ASTM A1008 CS TYPE B		Customer No.	P000400	CSVC ORDER No.	2020BECT21A
PRODUCT	COLD ROLLED STEEL SHEET IN COIL	Coil No.	Reference No.			

ITEM NO.	MATERIAL DESCRIPTION			Raw Material			Certificate No.	CO No.				
	THICK mm	WIDTH mm	LENGTH mm	Quantity	MASS KGS	Coil No			HRCC Coil No.	Heat No.	Country of Origin	HRCC Producing Mill
695	0.760	1219.0	601	1	11.690	3726411	1527633009	115970	VIETNAM	FHS	Q2AD20-00746	NONE
695	0.760	1219.0	601	1	10.420	3726412	1527633009	115970	VIETNAM	FHS	Q2AD20-00746	NONE
695	0.760	1219.0	601	1	11.150	3726421	1527634009	416506	VIETNAM	FHS	Q2AD20-00746	NONE
695	0.760	1219.0	601	1	11.180	3726422	1527634009	416506	VIETNAM	FHS	Q2AD20-00746	NONE
695	0.760	1219.0	601	1	11.040	3726441	1527636009	416506	VIETNAM	FHS	Q2AD20-00746	NONE
695	0.760	1219.0	601	1	10.910	3726442	1527636009	416506	VIETNAM	FHS	Q2AD20-00746	NONE
695	0.760	1219.0	601	1	9.370	3726451	1527637000	115973	VIETNAM	FHS	Q2AD20-00746	NONE
695	0.760	1219.0	601	1	9.250	3726452	1527637000	115973	VIETNAM	FHS	Q2AD20-00746	NONE
695	0.760	1219.0	601	1	10.860	3726471	1527641000	416506	VIETNAM	FHS	Q2AD20-00746	NONE
695	0.760	1219.0	601	1	11.260	3726472	1527641000	416506	VIETNAM	FHS	Q2AD20-00746	NONE
TOTAL:				10	106.310							



WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN MANUFACTURED AND TESTED WITH SATISFACTION AND RESULTS IN ACCORDANCE WITH THE REQUIREMENT OF THE ABOVE MATERIAL SPECIFICATION.

MADE IN VIETNAM
PHONE NUMBER: +84(0)901 555 253
E-MAIL ADDRESS: dh115@csvc.com.vn

GENERAL MANAGER
LIM CHIEN-DIEN